A 'I\'é}‘SITING
StV

CNAS L0748

B 111111 O

NO.1116100168

e W IR &
Test Report
KT 4 MR . BETHRMAL SBC-BLO 36V 504¥h
Name of Sample: /
FiBly:  KERT RO HRAT

Consignor: /

Shanghai Research Institute of Chemical Industry Testing Centre




LB LB A
ol o G

SRICI Testing Centre Test Report NO. 1116100168

Title:

i

1/11
dr BB T HI4L SBC-B10 36V 504¥h
 #SAFk | Chinese
Name of Sample EX /
English
o5 1116100168
Sample No.
EXTE V1) KEHEF (HR HRAH
Consignor /
s A KT CEBO HRAT
Manufacturer /
Bk e E TR Ry mmay R MRy
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
HZ A AT (TR RIERRENS WRARETA
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 1_0/11/Rev. 5/Amend. 1&Amend. 2 38. 3
A da IS .
A*“’" " SN
ppearance Black Plastics cement shell
b 2, A Nd
AT H A 2016-10-26 HrmiAei B H 2016-10-27 ~ 2016-12-12
Accepted Date Test Date
S REREERL MR 0 Wit ; SN e 90 B
S Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
- LRE, ERRFEAKAEE CTRERYEmME I R AT
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3hRvfEEK . ~ ﬁg ,
P o = as The sample has passed the test items of UNITED NATTIONS @ommendatio on Gthe
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Crit@ria g\
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3. Eﬁg
A2 B (Date) : ’2,') ~12-12 o
= : %’ . T 1‘)‘)}%-"(2
-  h 41 . i thi 2 gt o \
P ] 75 B4 L b2 Rechargeable Lithium Battery. / W&_ﬂ_ fe
Comment
AR AR / R 3 4 Ay
Consignor 215500
Address Post Code
ok \/ ‘ W/’ T A% ng% Sk ﬁ *
Approver: “1 Checker: Compiler: o
LS

e TR (Vice chief engineer)
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W, ,‘\4\;. N ;‘\~‘ )‘3‘ ;:‘ \& 2 ‘ - 3
J- -2 KrI83R B 4 AR ’]‘T/fi-ﬁ‘k%*f/&’v%ﬁk"’f sk £ KR s &%
N Name of _Test Standard requirement or The Tt P o
0. ftoms Clause Number of Standard TestResult | Conclusion-| - Remark
WA Rl R SR
. T BRI %ﬂgf‘.})lSI/SG//\C‘ 10/11/Rev. 5/Amend. 1 38.3 & Sﬂl[&ﬂiﬂé 1 o o y
Altitude UN Manual of Tests and Criteria Section ce Appendix Pm d
simulation ST/SG/AC. 10/11/Rev. 5/Anend. 1&Auend. 2 38. 3 asse
Test T.1
BAR LT RB R RO WA
) m;@“:@‘p ;_%Lﬂ%»ZSI/SG/AC‘ 10/11/Rev. 5/Anend. 1 38.3 & Sﬂ&]&ﬂ;’ﬁ 9 ix A,i;% /
Thermal test UN Manual of Tests and Criteria Section ee Appendix PD d
ST/SG/AC. 10/11/Rev. 5/Aunend. 1&Anend. 2 38. 3 asse
Test T.2
BEATE (KT 6 D R e DT SRR ARTR
4R Y ST/SC/AC. 10/11/Rev. 5/Auend. 1 38.3 | BH%E 3
3 . %:(Z;b W T.3 See Appendix 3 oY /
Vibration UN Manual of Tests and Criteria Section p d
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Auend. 2 38. 3 asse
Test T.3
Fam (LT R R DB RN T ARATAR
Yhats F) ST/S6/AC. 10/11/Rev. 5/Anend. 1 38.3 ik | LMt 4
yhat: T , e
4 B T.4 See Appendix 4 % /
Shock UN Manual of Tests and Criteria Section p d
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Auend. 2 38. 3 asse
Test T.4
BAE T e BEmm gD ARAbRAY
i M) ST/SG/AC. 10/11/Rev. 5/Auend. 1 38.3 & | JLHt3 5
5 ki BT See Appendix 5 At /
External short |uN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.5
TRATE (6T Ta b D fa it Gl P ATl
B EFWJ){_S\}‘/SG‘//}C. 10/11/Rev. 5/Anend. 1&Amend. 2 | 3£ 6 A N
6 38.3 1AM T.6 See Appendix 6 B /
Impact UN Manual of Tests and Criteria Section ’ ) Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.6
A «ifﬁ@ﬁ%mﬁﬁﬁ&ﬁﬁwxﬂ TRIGFFRH
. s zwg»ﬁstgésf/é\c 10/11/Rev. 5/Amend. 1&Amend. 2 Syﬂ‘mf% 7 i st ,
Overcharge UN Manual of Tests and Criteria Section ee fppenaix Pe?ssed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.7
WA CGLT Gl sramian s ABAk
g ’J‘E{fhﬂfﬁ(m E}zw{‘.»gSI/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 & bjm,miz 8 iy ,A.A.% /
Forced discharge uN Manual of Tests and Criteria Section ee fAppendix P;ssed
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3
Test T.8 ]
I IRIE A FREEIR I  18°C-22°C R BB : /%
Test Environment Ambient temperature:18°C-22°C ;Ambient humidity:/%
Condition
BIR )
. Test Item
o LI — gy
Subcontracted Test S nkE | AR / R & /
Condition Subcontracted | Name Post Code
Laboratory 3ok / W5 y
Address Tel
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A% 1 WITE 2 |
No. Name of Test Items | A]tjtude simulation
S A2 S A
% Sample Status RE | FHEE| RE | FHBEE | MassLoss| Residual | T
Sample Mass OCV Mass ocv OCV  |Other
No. /g Y /g IAY 1% 1% Event
001 | joyemmi® | 2623.0 | 4162 | 2623.5 | 41.61 0. 00 99.98 | o
002 | o iR | os24.5 | 4164 | 2625.0 | 41.62 0. 00 99.95 | ©
003 | joyemirt® | 2619.5 | 41.33 | 2620.0 | 41.32 0. 00 99.98 | o
004 | oo | 26145 | 4166 | 2615.5 | 41.65 0. 00 99.98 | ©
005 | g h® | ge21.0 | 4161 | 26215 | 41.57 0. 00 99.90 | o
006 | sooveonsi® B 1 26205 | 4164 | 26210 | 41.63 0. 00 99.98 | ©
007 | g | 2623.0 | 4162 | 2623.0 | 41.60 0. 00 99.95 | ©
008 | soovreriiB 1 2620.0 | 4136 | 2620.0 | 41.57 0.00 | 100.00 | ©
y‘—F % EThis qulceeftinbtle;ﬁ(ionally

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FAK,
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A% ) BRRE LA | HR
No. | o Name of Testltems = | Thermal test- -
S AT >3 TA J=-
s, s PG B "C L S 2 _ 1z
%5 Sample Status /ﬁ ¥ Vi NS /}: = F3#, /5 | Mass Loss| Residual 3}@%
Sample Mass OCV Mass oCcV OCV  |Other
No. /g N g IAY 1% 1% Event
001 | jopepce® 196235 | 4161 | 2622.0 | 4115 0. 06 98.89 | o©
002 | o rauE R o 9695.0 | 4162 | 2623.0 | 41,13 0.08 98.82 | o
003 | jocrdm® | og20.0 | 4132 | 2619.0 | 4103 0. 04 99.30 | o©
004 | joyepr B | 26155 | 4165 | 2614.0 | 4115 0. 06 98.80 | o©
005 | geverie | 26215 | 4157 | 2620.0 | 41.09 0.06 | 98.85 | o
006 | sooveprii® | 26210 | 4163 | 2620.0 | 41.13 0.04 | 98.80 | o
007 | gperntdRE 26230 | 4160 | 26210 | 4111 0.08 | 9.8 | o
008 | sovpriirt | 26200 | 4157 | 2618.5 | 41.14 0. 06 98.97 | o
i»T:gEIﬁlhis space intentionally

fiE: Ll V-ImA D-MEk R-2RA F-RK 0-Fikh. RRA. AR, B, A,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

f A58
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A5 3 AR B 4 AR =3l
No. . _ Name of Test Items | Vihration
NN 4\.;&-» o N s é\ =
MR | HERA R Defore | BB AN jp g4 | Ao | Kot
ok Sample Status RE Frak e, k. RE F 349, /& | Mass Loss | Residual %%\
Sample Mass ocv Mass OoCvV ocv Other
No. /g N /g v 1% 1% Event
001 | oyeprt®% | 26220 | 4115 | 2622.5 | 4l 15 0.00 | 100.00 | o
002 | oes®hm | 2623.0 | 4113 | 2623.5 | 41.14 0.00 | 100.00 | o
003 | oyeirrs®hB | 2619.0 | 4103 | 2619.0 | 41.03 0.00 | 100.00 | o
004 | oyl | 2614.0 | 4115 | 2614.0 | 4115 0.00 | 100.00 | o
005 | oo i 1 2620.0 | 4109 | 2620.5 | 41.07 0.00 | 99.95 0
006 | goeroraiin® ] 2620.0 | 4113 | 2620.0 | 41.14 0.00 | 100.00 | o
007 | gpnt R | 26210 | 4111 | 26215 | 4111 0.00 | 100.00 | o
008 | soouoprint | 2618.5 | 4L.14 | 2619.0 | 41.13 0.00 | 99.98 0
j\—Fé liThiS space intentionally

&iE: L= V-iA DRk R-aEL F-R X 0-RMk. LkRA. LK. L. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 A AL B 4 AR M
No. . S - Name of Test ltems | - Shock - -
s N ) 1
13U B Befor 1\ 2 }:‘ Aft ~ =
o AT Before R AR | ik | SiAen R | Sope
P Sample St;;us JiE | FBRBE| FE FF#%-d, /& | Mass Loss | Residual P -2
Sample Mass OCV Mass ocv ocv Other
No. /g v /g N /% 1% Event
001 | jorpcrid®®® | 26205 | 4115 | 2622.5 | 41.14 0. 00 99.98 | o
002 | oyrEAB | 2623.5 | 4114 | 2623.5 | 41.14 0.00 | 100.00 | o
003 | oy E Rl | 2619.0 | 4103 | 2619.0 | 41.02 0. 00 99.98 | o
004 | jopai Tl | 26140 | 4L 15 | 2614.0 | 4115 0. 00 100.00 | o
005 | somcre e o 2620.5 | 41.07 | 2620.5 | 41.06 0. 00 99.98 | o
006 | somerci® | 2620.0 | 4114 | 2620.0 | 41.14 0.00 | 100.00 | o©
007 | soaeliC®Am 1 96215 | 4111 | 26215 | 41.10 0. 00 99.98 | o
008 | soroomie®® | 2e19.0 | 4113 | 2619.0 | 4111 0. 00 99.95 | o
J—F 5 EJ‘his spalceeftinbtlear;tkionally

Hoi: LRk V-RA DMK R-aR % F-A K 0-F k. LRA. LK. LA, L&X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Py -y |
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5 5 AR B 4 AR ANTE S

No. Name of Test Items External short circuit
TP BERA H A R s
Sample No. Sample Status Max. Extern/a%ﬂTemperature Other Event

001 1LY(1,C?{S§?ZIh§§ged 56.0 0

002 1cyécggﬁ§é§$ged 56. 2 0

003 1CYéC§§ﬁ$z\§1;%ged 56.1 o

004 1CYéCIZgﬁfézE$ged 55.9 0

005 50c$gcggﬁyécﬁh:iged 55. 7 0

006 5oc386fﬁﬁft ﬁiged 55.6 0

007 oocggcgﬁﬁ? c%;liged 95.5 0

008 50(:%%8?%3% in:ged 55.6 0
PUF A This space intentionally left

blank

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

A WY |
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S 6 BRFAA LA |
No, e _ _ Name of Test Items | Impact -
z s L 12 . 2 ¥ e
G R FE Rk M#wixﬁalﬁm A .
Sample No. Sample Status ax. Exter “/fCTemperdtme e Baont
1CYC 50%2¢ &
009 1CYC 50% Capacity 126.4 o
1CYC 50%%5 5
010 1CYC 50% Capacity 124.1 0O
1CYC 50%%%#t »
ol 1CYC 50% Capacity 125.4 0O
1CYC 50%%5 3
o1 1CYC 50% Capacity 124. 1 0
1CYC 5O%ZCE
oL 1CYC 50% Capacity 114. 4 0
=] This space intentionally left

blank

HiE: D-fEAR PR K O-MR. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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P | . RBAE 44 | dA

No.. . | - . - o - |- Name of Test Itgms Overcharge
st % MR & TR
Sample No. Sample Status Other Event

014 1CY(1ClY8ﬁvéfggl{ged , °

015 1cyécl\;gﬁyé§1$ged _ 2

016 1cyécgﬁﬁyé§13ged , : 2

017 mécﬁféﬁfiged i

018 500\5(801\;5?15??1:?%(1 °

019 bocigcggffvé ﬁaﬁiged ' i

020 SOCE’gCIYgfIvﬁcﬁhfged °

021 50(;38%5%_\%:?;%@‘@ °
N This space intentionally left blank

#iE: DR FRK O-Rfk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Wy o«
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A5 | .  RBFE LA |
. No.. ) _ |  NameofTestltems | porced discharge  — - - -
GatiE R R A ﬁ{&%%
Sample No. Sample Status 0 thér Event
022_ 1CYC llgu\l(;l?J‘%j?bfc??al‘gecl v . 0
023 1CYQ lFina%%iﬁfclEarged . - O
024 1CYC lé?lﬂ%%iﬁfcfarged %
025 1CYC lF(i?(l(:l%i%iﬁchEargecl 0
026 1cYC lr«(inciﬁ%ﬁfcfarged O
027 1CYC IFCL?{lclia%iﬁfc?arged ' 0
028 1CYC IFSJYlCE;E%inCEEarg‘ed 0
029 1CYC IFCL:[lcljj:%i}jfcrfarged O
030 1CYC lliﬁclia%ﬁﬁiargod | , O
031 1cYC 1ISLY101%%if]§c?ax-ged 0
032 SOCYC5 ??Cuylcllija %iﬁfc?arged ‘ » 4 O
033 SOCYC5 %:qucliﬁ%iﬁsﬁcEE‘arged » 0
034 50(3YC5 OISUYICI%%i}?CEEarged 0
035 500Yc50r«‘cg lclia%i}?c?arged 0
036 SOCYC5 OFCJ ﬁ%ﬁéd%iﬁﬁ( c’farged | 0
037 S00YC ol l‘?fiﬁiﬁzci?arged 0
038 50CYC50F(J;1YIC 1'7?%&?;11@(1 | 7 %
039 50CYC5 ?CUY 1C l%%iﬁfc?arged | 0
040 SOCYC5 %Cuﬂ%%%ffcl#arged ' O
041 50C’YC5 OF(’UY l(J l?%iﬁfc?%arged . 0 -

Kk D-fEAR P-A2 KO-, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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